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Date and 
time 

TITRATION ORDERS FOR DIACETYLMORPHINE 
(Items with checkboxes must be selected to be ordered) 

  
These orders are applicable to clients who are starting on diacetylmorphine treatment. 

 
INDICATION: Opioid use disorder 
 
MEDICATION: Diacetylmorphine 100mg/mL injection for the following orders for ALL routes of 
administration (IM/IV) 
 

 Qualified health professional to assess for signs and symptoms of opioid sedation and withdrawal before and 
after each dose using Pasero Opioid-induced Sedation Scale (POSS) 
If POSS 3 or 4, notify prescriber immediately and hold next dose 
 

 ¨ Qualified health professional to assess for signs and symptoms of stimulant use before each dose and 
notify prescriber if the following symptoms are noted: _____________________ 

¨ Qualified health professional to assess for alcohol use with breathalyzer before each dose. Hold dose and 
notify prescriber if breathalyzer reading is: __________________________ 

• Rapid urine drug testing PRN 
• Breathalyzer PRN 
• Qualified health professional to notify prescriber if client misses 2 or more sessions or declines second 

dose 
• Qualified health professional to notify prescriber about titration by 3pm on Day 2 in order for prescriber to 

write maintenance prescription 
• Round all doses UP to nearest 5mg 
 

  
Dose 1: 
 
 
Dose 2: 
 
 
 
 
 
 
 
Dose 1: 
 

Day 1, Session 1: 
Diacetylmorphine 15mg (fifteen milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 2 
 
Do not exceed 45mg (forty-five milligrams) of diacetylmorphine IM/IV for Day 1, Session 1 
 
 
Day 1, Session 2: 
Diacetylmorphine 45mg (forty-five milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
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Dose 2: 
 
 
 
 
 
 
Dose 1: 
 
 
Dose 2: 
 
 
 
 
 
 
 
Dose 1: 
 
 
 
Dose 2: 
 
 
 
 
 
 
 
Dose 1: 
 
 
 
 
Dose 2: 
 
 
 
 
 
 
 
Dose 1: 
 
 

 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 3 
 
Do not exceed 75mg (seventy-five milligrams) of diacetylmorphine IM/IV for Day 1, Session 2 
 
Day 1, Session 3: 
Diacetylmorphine 75mg (seventy-five milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Day 2 
 
Do not exceed 105mg (one hundred and five milligrams) of diacetylmorphine IM/IV for Day 1, 
Session 3 
 
Day 2, Session 1: 
Diacetylmorphine 40% of total daily dose from DAY 1 to a maximum of 90mg (ninety milligrams) 
IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 2 
 
Do not exceed 120mg (one hundred and twenty milligrams) of diacetylmorphine IM/IV for Day 2, 
Session 1 
 
Day 2, Session 2: 
If earlier doses were well tolerated: 
Diacetylmorphine maximum tolerated Day 2, Session 1 dose to a maximum of 120mg (one 
hundred and twenty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 3 
 
Do not exceed 150mg (one hundred and fifty milligrams) of diacetylmorphine IM/IV for Day 2, 
Session 2 
 
Day 2, Session 3: 
If earlier doses were well tolerated: 
Diacetylmorphine maximum tolerated Day 2, Session 2 dose to a maximum of 150mg (one 
hundred and fifty milligrams) IV/IM for client self-administration x 1 dose 
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Dose 2: 
 
 
 
 
 
 
 
Dose 1: 
 
 
 
 
 
 
 
 
Dose 1: 
 
 
 
 
 
 
 
 
Dose 1: 
 

     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
 
Diacetylmorphine 30mg (thirty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Day 3 
 
Do not exceed 180mg (one hundred and eighty milligrams) of diacetylmorphine IM/IV for Day 2, 
Session 3 
 
Day 3, Session 1: 
Diacetylmorphine maximum tolerated Day 2, Session 3 dose to a maximum of 180mg (one 
hundred and eighty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 2 
 
Do not exceed 180mg (one hundred and eighty milligrams) of diacetylmorphine IM/IV for Day 3, 
Session 1 
 
Day 3, Session 2: 
Diacetylmorphine maximum tolerated Day 2, Session 3 dose to a maximum of 180mg (one 
hundred and eighty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return for Session 3 
 
Do not exceed 180mg (one hundred and eighty milligrams) of diacetylmorphine IM/IV for Day 3, 
Session 2 
 
Day 3, Session 3: 
Diacetylmorphine maximum tolerated Day 2, Session 3 dose to a maximum of 180mg (one 
hundred and eighty milligrams) IV/IM for client self-administration x 1 dose 
     Monitor for signs and symptoms of intoxication for 15 minutes post-dose 
     Qualified health professional to advise client of timing for return to clinic now that titration is 
complete  
 
Do not exceed 180mg (one hundred and eighty milligrams) of diacetylmorphine IM/IV for Day 3, 
Session 3 

 


